
Model #9400

Item #3700638

2-Shelf Utility Cart

Serial Number                                                                            Purchase Date

ATTACH YOUR RECEIPT HERE

Questions, problems, missing parts? Before returning to your retailer, call our customer 
service department at 1-888-3KOBALT (1-888-356-2258). 8 A.M - 8 P.M., EST, Monday - Sunday. 
You could also contact us at partsplus@lowes.com or visit www.lowespartsplus.com.  

SM21197

KOBALT and logo design are trademarks or registered 
trademarks of LF, LLC. Alll rights reserved.

- 1 -



AA  M6 x 25 mm Phillips Head Screw x 4

x 16

x 16

x 16

BB  M8 x 37 mm Bolt

CC  M8 mm Spring Washer

DD  M8 mm Hex Nut

B
B

C

C

A

EF
250 lb.
113 kg.

250 lb.
113 kg.

G

IMPORTANT SAFETY INSTRUCTIONS
•Wear safety glasses when assembling this product.
•Do not alter this product in any manner. This may 
cause product damage or personal injury.
•Keep the product on a level surface. The product 
may become unstable and tip if stored or moved on 
an unlevel surface, and may cause personal injury or 
product damage.
•The maximum loaded weight for this unit is not 
more than 250lb.(113Kg) per shelf and 
500lb.(227Kg) total.
•Always wear safety goggles when working with 
tools and equipment.

CAUTION: Do not stand on this product. You may 
fall, which may cause personal injury.

CAUTION: Do not exceed a maximum load of 250lb. 
(113Kg) per shelf.

Safety Information ------------------2
Pre-Assembly -------------------------2
Assembly  Instructions--------------4
Care and Maintenance --------------5

TABLE OF CONTENTS

SAFETY INFORMATION

PRE-ASSEMBLY

Rubber mallet

Phillips screwdriver

Safety goggles

TOOLS REQUIRED (not provided)：

Flathead screwdriver

Wrench

HARDWARE INCLUDED (not shown in actual size)

PACKAGE CONTENTS

Retain this manual for future use!

Part Description Quantity 
A Top Shelf 1 
B Leg 2 
C Leg 2 
D Bottom Shelf 1 
E Swivel Caster 2 
F Front Caster 2 
G Cable Rack  2 

PART DESCRIPTION QUANTITY

- 2 - - 3 -



B

B

A

C
C

AA

G

•With the top shelf(A) upside down, attach the 
legs (B and C) to the top shelf, as shown. Use a 
rubber mallet to seat them completely in place.
•Using a Phillips screwdriver, secure the legs (B 
and C) to the top shelf(A) with the Phillips head 
screws(AA) (one per leg). Do not overtighten. 

•Position the bottom shelf(D) on the legs(B and C) 
as shown.
•Place the front casters(F) into the pockets into the 
front corners of the bottom shelf, as shown. Secure 
them with four screws (BB), lock washers (CC), and 
hex nuts (DD) each.
•Place the swivel casters(E) into the pockets in the 
back corners of the bottom shelf(D), as shown. 
Secure them with four screws (BB), lock washers 
(CC), and hex nuts (DD) each.

ASSEMBLY INSTRUCTIONS

CARE AND MAINTENANCE

•Check the overall condition of the product periodically.
•Tighten any loose bolts and repair or replace any broken parts.

1 Assembling the legs
•Click Cable Racks(G) on at your desirable 
place.

Printed in China

3 Assembling the Cable Racks

2 Attaching the bottom shelf 
and casters

To dislocate, press here first.

- 4 - - 5 -



Modèle #9400

Article #3700638

Chariot tout usage à 2 tablettes

Numéro de série                                                                            Date d’achat

JOIGNEZ VOTRE REÇU ICI

Des questions, des problèmes, des pièces manquantes?  Avant de retourner l’article 
au détaillant, appelez notre service à la clientèle au 1 888 3KOBALT (1 888 356-2258), entre 8 h 
et 20 h (HNE), du lundi au dimanche. Vous pouvez également communiquer avec nous à 
l’adresse partsplus@lowes.com ou visiter le site www.lowespartsplus.com.

SM21197

KOBALT et le logo sont des marques de 
commerce ou des marques de commerce 
déposées de LF, LLC. Tous droits réservés.

- 1 -



AA Vis à empreinte cruciforme M6 de 25 mm x 4

x 16

x 16

x 16

BB Boulon M8 de 37 mm

CC Rondelle à ressort M8

DD Écrou hexagonal M8

B
B

C

C

A

EF
250 lb.
113 kg.

250 lb.
113 kg.

G

CONSIGNES DE SÉCURITÉ IMPORTANTES
•Portez des lunettes de sécurité lorsque vous 
assemblez cet article.
•Ne modifiez pas cet article de quelque façon que ce 
soit. Une telle situation présenterait des risques de 
dommages ou de blessures.
•Gardez l’article sur une surface de niveau. S’il est 
rangé ou déplacé sur une surface qui n’est pas de 
niveau, l’article pourrait basculer et causer des 
blessures ou des dommages.
•Cet article peut supporter une charge maximale de 
113 kg (250 lb) par tablette et une charge maximale 
totale de 227 kg (500 lb).
•Portez toujours des lunettes de sécurité lorsque 
vous utilisez des outils ou manipulez de 
l’équipement.

ATTENTION : Ne vous tenez pas debout sur cet 
article. Vous pourriez tomber et vous blesser.

ATTENTION : Ne dépassez pas la charge maximale de 
113 kg (250 lb) par tablette.

Consignes de sécurité ------------------2
Avant l’assemblage -------------------------2
Instructions pour l’assemblage--------------4
Entretien --------------5

TABLE DES MATIÈRES

CONSIGNES DE SÉCURITÉ

AVANT L’ASSEMBLAGE

Maillet en caoutchouc

Tournevis cruciforme

Lunettes de sécurité

OUTILS NÉCESSAIRES (non inclus) :

Tournevis à tête plate

Clé

QUINCAILLERIE INCLUSE (non illustrée en grandeur réelle)

CONTENU DE L’EMBALLAGE

Veuillez conserver ce guide pour vous y 
référer ultérieurement.

Part Description Quantity 
A Tablette supérieure 1 
B Montant 2 
C Montant 2 
D Tablette inférieure 1 
E Roulette pivotante 2 
F Roulette avant 2 
G Support pour câbles 2 

PIÈCE DESCRIPTION QUANTITÉ

- 2 - - 3 -



B

B

A

C
C

AA

G

•Placez la tablette supérieure (A) à l’envers, puis 
fixez les montants (B et C) à la tablette 
supérieure tel qu’il est illustré. Utilisez un maillet 
en caoutchouc pour bien insérer les montants.
•À l’aide d’un tournevis cruciforme et des vis à 
empreinte cruciforme (AA) (une vis par 
montant), fixez les montants (B et C) à la tablette 
supérieure (A). Évitez de serrer excessivement.

•Posez la tablette inférieure (D) sur les montants (B 
et C) tel qu’il est illustré.
•Placez les roulettes avant (F) dans les cavités des 
coins avant de la tablette inférieure, tel qu’il est 
illustré. Fixez chaque roulette à l’aide de quatre 
boulons (BB), quatre rondelles de blocage (CC) et 
quatre écrous hexagonaux (DD).
•Placez les roulettes pivotantes (E) dans les cavités 
des coins arrière de la tablette inférieure (D), tel 
qu’il est illustré. Fixez chaque roulette à l’aide de 
quatre boulons (BB), quatre rondelles de blocage 
(CC) et quatre écrous hexagonaux (DD).

INSTRUCTIONS POUR L’ASSEMBLAGE

ENTRETIEN

•Vérifiez régulièrement l’état général de l’article.
•Serrez les boulons desserrés et réparez ou remplacez les pièces brisées.

1. Assemblage des montants

Fixez le support pour câbles à l’endroit 
désiré.

Imprimé en Chine

3. Installation du support 
pour câbles

2. Fixation de la tablette inférieure 
et des roulettes

Pour le retirer, appuyez ici d’abord.

- 4 - - 5 -



Modelo #9400

Artículo #3700638

Carro para uso general
de 2 estantes

Número de serie                                                                           Fecha de compra

ADJUNTE SU RECIBO AQUÍ

¿Preguntas, problemas, piezas faltantes?  Antes de volver a la tienda, llame a nuestro 
Departamento de Servicio al Cliente al 1-888-3KOBALT (1-888-356-2258) de lunes a domingo de 
8 a.m. a 8 p.m., hora estándar del Este. También puede ponerse en contacto con nosotros en 
partsplus@lowes.com o visitar www.lowespartsplus.com.

SM21197

KOBALT y el diseño del logotipo son marcas comerciales 
o marcas registradas de LF, LLC. Todos los 
derechos reservados.

- 1 -



AA Tornillo Phillips M6 x 25 mm x 4

x 16

x 16

x 16

BB Perno M8 x 37 mm

CC Arandela de resorte M8 mm

DD Tuerca hexagonal M8 mm

B
B

C

C

A

EF
250 lb.
113 kg.

250 lb.
113 kg.

G

INSTRUCCIONES IMPORTANTES DE SEGURIDAD
•Use gafas de seguridad al ensamblar este producto.
•No modifique este producto de ninguna manera. 
de lo contrario podría causar daño al producto o 
lesiones personales.
•Mantenga el producto sobre una superficie 
nivelada. El producto puede volverse inestable y 
volcarse si se almacena o desplaza sobre una 
superficie desnivelada, y puede causar lesiones 
personales o daños al producto.
•El peso máximo de carga para esta unidad no es 
más de 113,4 kg por estante y 226,8 kg en total.
•Utilice siempre gafas de seguridad cuando trabaje 
con herramientas y equipos.

PRECAUCIÓN: no se pare sobre este producto, ya 
que puede caer y sufrir lesiones personales.

PRECAUCIÓN: no exceda una carga máxima de 
113,4 kg por estante.

Información de seguridad ------------------2
Preensamblado -------------------------2
Instrucciones de ensamblaje--------------4
Cuidado y mantenimiento --------------5

ÍNDICE

INFORMACIÓN DE SEGURIDAD

PREENSAMBLADO

Mazo de goma

Destornillador Phillips

Gafas de seguridad

HERRAMIENTAS NECESARIAS (no se incluyen):

Destornillador de cabeza plana

Llave inglesa

ADITAMENTOS INCLUIDOS (no se muestran en tamaño real)

CONTENIDO DEL PAQUETE

Conserve este manual para uso posterior.

Part Description Quantity 
A Estante superior 1 
B Pata 2 
C Pata 2 
D Estante inferior 1 
E Rueda giratoria 2 
F Rueda delantera 2 
G Rejilla para cables 2 

PIEZA DESCRIPCIÓN CANTIDAD

- 2 - - 3 -



B

B

A

C
C

AA

G

•Con el estante superior (A) boca abajo, coloque 
las patas (B y C) en el estante superior, como se 
muestra. Use un mazo de goma para asentarlas 
completamente en su lugar.
•Con un destornillador Phillips, asegure las patas 
(B y C) al estante superior (A) con los tornillos 
Phillips (AA) (uno por pata). No apriete 
demasiado.

•Coloque el estante inferior (D) en las patas (B y C), 
como se muestra.
•Coloque las ruedas delanteras (F) en las cavidades 
de las esquinas delanteras del estante inferior, como 
se muestra. Asegure cada una con cuatro tornillos 
(BB), arandelas de seguridad (CC) y tuercas 
hexagonales (DD).
•Coloque las ruedas giratorias (E) en las cavidades 
de las esquinas posteriores del estante inferior (D), 
como se muestra. Asegure cada una con cuatro 
tornillos (BB), arandelas de seguridad (CC) y tuercas 
hexagonales (DD).

INSTRUCCIONES DE ENSAMBLAJE

CUIDADO Y MANTENIMIENTO

•Compruebe periódicamente el estado general del producto.
•Apriete los pernos sueltos y repare o reemplace las piezas rotas.

1 Ensamblaje de las patas

•Empalme las rejillas para cables (G) en el 
lugar que desee.

Impreso en China

3 Ensamblaje de las rejillas 
para cables

2 Colocación del estante inferior 
y las ruedas

Para desplazar, presione aquí primero.

- 4 - - 5 -


